State Office of Administrative Hearings

Kristofer S. Monson
Chief Administrative Law Judge

March 26, 2024

Aubrey Pawelka, TCEQ Attorney VIA EFILE TEXAS
Jennifer Jamison, OPIC Attorney

Helen Gilbert, Applicant’s Attorney

Emily Rogers, Protestants’ Attorney

RE: SOAH Docket 582-23-23818; TCEQ Docket 2023-0844-MWD
Application of Highland Lakes Midlothian I, LLC
Jor New TPDES Permit No. W(Q15999001

Dear Parties:
Please find attached a Proposal for Decision in this case.

Any party may, within 20 days after the date of issuance of the PFD, file
exceptions or briefs. Any replies to exceptions, briefs, or proposed findings of fact
shall be filed within 30 days after the date of issuance on the PFD. 30 Tex. Admin.
[...]
reaffirms the grant of summary disposition to Applicant on Issue 4.

E. ISSUE 5: WHETHER A PERMIT, IF ISSUED CONSISTENT WITH
THE DRAFT PERMIT, WOULD PROTECT HUMAN HEALTH AND
SAFETY, THE ENVIRONMENT, AND PHYSICAL PROPERTY,
RELATING TO THE DISCHARGE OF EMERGING CONTAMINANTS
IN THE EFFLUENT

Contaminants of emerging concern (CECs) are “a diverse set of materials,
including prescription drugs, hormones originating in human and animal wastes, and

a wide variety of commercial and industrial chemicals presently circulating in the

139 Tex. Gov’t Code § 2003.047(i-2).

14030 Tex. Admin. Code § 39.419(b).
36

Proposal for Decision, SOAH Docket No. 582-23-23818,
TCEQ Docket No. 2023-0844-MWD



environment.”'*! Although the EPA is studying CECs and their presence in public
water supplies, the parties agree that no federal or state regulatory schemes currently

address CECs.*#?

1.  Protestants’ Evidence and Arguments

Mr. Osting said CECs such as “pharmaceuticals are effective in humans at
low concentrations,” so even low accumulations can be a hazard to human health.*
He noted that CECs used in households may be washed off or flushed into the
sanitary sewer, and because CECs “are not treated in typical wastewater treatment
processes, the potential exists for low concentrations of CECs being discharged into
streams entering Lake Waxahachie.”'** The lake is “a significant water supply” for

the City of Waxahachie and surrounding communities.

Protestants assert the ED “failed to sufficiently rebut that these emerging
contaminants...will not have an unreasonable effect on the water quality from this
development.”'* At minimum, Protestants contend, TCEQ should “require
on-going sampling of the discharged wastewater for [CECs] so that it has information

regarding these chemicals and can address their impacts in the future if needed.”

141 App. Ex. 2 at 386.

12 prot. Ex. 1at 21; App. Ex. 2 at 386.

143 Prot. Ex. 1 at 21.

144 Prot. Ex. 1 at 21.

15 prot. Reply Brief at 10.

146 prot. Reply Brief at 10.

37

Proposal for Decision, SOAH Docket No. 582-23-23818,
TCEQ Docket No. 2023-0844-MWD



2. ED’s, Applicant’s, and OPIC’s evidence and arguments

Ms. Lueg pointed out that the distance from the discharge point to
Lake Waxahachie is seven miles, so she felt “minimal CECs will travel to

Lake Waxahachie.” ¥

Mr. Price testified there are many reasons CECs are not currently regulated,
including their large number and diversity; difficulty in documenting their
environmental presence, sources, pathways, and persistence; and the absence of
established thresholds for effects on humans or wildlife.'*® It is unknown for many
CECs whether they will be present in domestic wastewater discharges, will degrade
during treatment or after discharge, and whether they will affect humans and/or
wildlife at the levels present in receiving waters.'* Nonetheless, Mr. Price stated,
the Draft Permit “includes biomonitoring requirements” so “safeguards are in place
to assure that the TSWQS are met and that uses of the receiving waters are not

impaired.”

OPIC states that “without more information related to the source and nature
of potential contamination from CECs, and relevant regulatory statutes, OPIC is

unable to find that Applicant has failed to meet its burden” with respect to CECs.™"

Y7 ED Ex. JL-1 at 19-20.

148 App. Ex. 2 at 386.

149 App. Ex. 8 at 386.

150 App. Ex. 8 at 386-87.

Bl opic Closing Brief at 14.
38

Proposal for Decision, SOAH Docket No. 582-23-23818,
TCEQ Docket No. 2023-0844-MWD



3. ALJ’s analysis

The evidence demonstrates that CECs are being studied by the EPA and may
be subject to regulation at some point. However, no regulations exist at this time, so
there is no evidence to counter the Prima Facie Demonstration that the Draft Permit
meets all applicable requirements. The biomonitoring requirements in the
Draft Permit will provide a source of information for future study and/or regulatory

action by the TCEQ and/or other authorities.

V. TRANSCRIPT COSTS

Applicant incurred a total of $2,055.50 in reporting and transcription costs for
the half-day prehearing conference and hearing on the merits."** Applicant proposes
that one-half of the total costs should be allocated to Applicant and one-half to the

three Protestants, collectively. Protestants did not address these costs.

The Commission’s rules require consideration of the following factors in
assessing transcription costs:

(A) the party who requested the transcript;

(B) the financial ability of the party to pay the costs;

(C) the extent to which the party participated in the hearing;

(D) the relative benefits to the various parties of having a transcript;

(E) the budgetary constraints of a state or federal administrative agency
participating in the proceeding;

152 App. Closing Argument at 12. Although Applicant did not appear to submit receipts for the costs, Protestants did

not address or dispute the amount of such costs in their closing or reply briefs.
39

Proposal for Decision, SOAH Docket No. 582-23-23818,
TCEQ Docket No. 2023-0844-MWD



(F) in rate proceedings, the extent to which the expense of the rate
proceeding is included in the utility’s allowable expenses; and

(G) any other factor which is relevant to a just and reasonable assessment of
costs.'

The ALJ required that the hearing be transcribed. All parties participated in
the hearing and benefitted equally from having a copy of transcript. Neither
Applicants nor Protestants presented evidence on their respective ability to pay
costs. Protestants are political subdivisions of some size with commensurate
resources and were represented by experienced counsel. The ALJ finds it
appropriate and consistent with Commission rules to allocate one-half of the total

reporting and transcription costs to Applicants and one-half to the Protestants.

VI. CONCLUSION AND RECOMMENDATION

The ALJ finds that Applicant met its burden of proof on all five agreed issues
adopted in this direct referral case and recommends that the Draft Permit be issued

without amendments.

Signed March 26, 2024

AL]J Signature:

E‘-A&-I.L-'l& _"ﬁ.q_xqmr ]

Pratibha J. Shenoy, )

Presiding Administrative Law Judge

15330 Tex. Admin. Code § 80.23(d).
40

Proposal for Decision, SOAH Docket No. 582-23-23818,
TCEQ Docket No. 2023-0844-MWD



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

AN ORDER
GRANTING THE APPLICATION BY
HIGHLAND LAKES MIDLOTHIAN I, LLC
FOR NEW TPDES PERMIT NO. WQ15999001
TCEQ DOCKET NO. 2023-0844-MWD;
SOAH DOCKET NO. 582-23-23818

On , the Texas Commission on Environmental Quality

(TCEQ or Commission) considered the application (Application) of
Highland Lakes Midlothian I, LLC (Applicant) for new Texas Pollutant Discharge
Elimination System (TPDES) Permit No. WQ0015999001 to discharge treated
domestic wastewater from a proposed wastewater treatment facility (Facility) to be
located in Ellis County, Texas. A Proposal for Decision (PFD) was issued by
Pratibha J. Shenoy, Administrative Law Judge (ALJ) with the State Office of

Administrative Hearings (SOAH) and considered by the Commission.

After considering the PFD, the Commission makes the following findings of

fact and conclusions of law.



L.

FINDINGS OF FACT

Application

1.

Applicant filed the Application with the Commission on May 25, 2021. The
Application requested authorization to discharge treated domestic wastewater
from the Facility at a daily average flow not to exceed 0.30 million gallons per
day (MGD) at an Interim I volume, 1.20 MGD at an Interim II volume, and
2.76 MGD at a Final volume.

The Facility has not been constructed. The plant site will be located
approximately 2.7 miles southwest of the intersection of East Farm-to-Market
Road 875 and Farm-to-Market Road 663, in Ellis County, Texas.

The treated effluent will be discharged into an unnamed tributary; then to
South Prong Creek; then to the Soil Conservation Service (SCS)
Site 17 Reservoir; then to South Prong Creek; then to Lake Waxahachie
(Segment No. 0816 of the Trinity River Basin).

TCEQ’s Executive Director (ED) declared the Application administratively
complete on  August18,2021, and technically complete on
September 30, 2022. The ED completed the technical review of the
Application, prepared a draft permit (Draft Permit), and made the
Draft Permit available for public review and comment.

Description of Facility

5.

The Facility will be an activated sludge process plant operated in the
conventional mode. Treatment units in the Interim I phase will include a bar
screen, two aeration basins, two final clarifiers, an aerobic sludge digester, and
a chlorine contact chamber. Treatment units in the Interim II phase will
include a bar screen, five aeration basins, four final clarifiers, two aerobic
sludge digesters, and a chlorine contact chamber. Treatment units in the Final
phase will include a bar screen, nine aeration basins, seven final clarifiers, four
aerobic sludge digesters, and two chlorine contact chambers.



The Draft Permit

6.

10.

11.

The Draft Permit would authorize the discharge of treated domestic
wastewater at a daily average flow not to exceed 0.30 MGD at an Interim I
volume, 1.20 MGD at an Interim II volume, and 2.76 MGD at a Final volume.

The effluent limits in the Interim I phase of the Draft Permit, based on a
30-day average, are 10 milligrams per liter (mg/L) five-day carbonaceous
biochemical oxygen demand (CBOD:s), 15 mg/L total suspended solids ('T'SS),
3 mg/L ammonia-nitrogen (NH;-N), 1 mg/L total phosphorus (TP),
126 colony forming units (CFU) or most probable number (MPN) of E. coli
per 100 ml, and 4.0 mg/L minimum dissolved oxygen (DO). The effluent shall
contain a total chlorine residual of at least 1.0 mg/L and shall not exceed a total
chlorine residual of 4.0 mg/L after a detention time of at least 20 minutes
based on peak flow.

The effluent limitations in the Interim II phase of the Draft Permit, based on
a 30-day average, are 5 mg/L five-day CBODs, 12 mg/L TSS, 2 mg/L NH;-N,
1 mg/L TP, 126 CFU or MPN of E. coli per 100 ml, and 4.0 mg/L minimum
DO. The effluent shall contain a total chlorine residual of at least 1.0 mg/L
after a detention time of at least 20 minutes (based on peak flow). The
Applicant shall dechlorinate the chlorinated effluent to less than 0.1 mg/L
total chlorine residual.

The effluent limitations in the Final phase of the Draft Permit, based on a
30-day average, are 5 mg/L five-day CBODs, 5 mg/L TSS, 1 mg/L NH;-N,
0.5 mg/L TP, 126 CFU or MPN of E. coli per 100 ml, and 6.0 mg/L minimum
DO. The effluent shall contain a total chlorine residual of at least 1.0 mg/L
after a detention time of at least 20 minutes (based on peak flow). The
Applicant shall dechlorinate the chlorinated effluent to less than 0.1 mg/L
total chlorine residual.

The effluent limits in the Draft Permit are more stringent than the limits
requested in the Application.

A Tier 1 antidegradation review has determined that existing water quality
uses will not be impaired by this permit action, and numerical and narrative
criteria to protect existing uses will be maintained.

3



12.

13.

14.

A Tier 2 antidegradation review has determined that no significant
degradation of water quality is expected, and existing uses will be maintained
and protected in the SCS Site 17 Reservoir.

The Draft Permit does not require review by the United States Environmental
Protection Agency (EPA) with respect to the presence of endangered or
threatened species.

The discharge would not be into an impaired waterbody under the 2020 Texas
Integrated Report - Texas 303(d) List.

Notice and Jurisdiction

15.

16.

17.

18.

19.

20.

21.

The Notice of Receipt of the Application and Intent to Obtain a Water Quality
Permit (NORI) was published in English on September 1, 2021, in the
Waxahachie Sun, and in Spanish on August 26, 2021, in the 7ex Mex News.

A Combined NORI and Notice of Application and Preliminary Decision
(NAPD) was published in English on October 5, 2022, in the Waxahachie Sun,
and in Spanish on October 6, 2022, in the 7ex Mex News.

Applicant maintained an administratively complete Application in the
Midlothian City Hall, in Ellis County, for public viewing.

The City of Midlothian, the City of Waxahachie, and Ellis County submitted
public comment and requests for hearing on November 4, 2022.

The comment period for the Application closed on November 7, 2022.

The ED issued her Response to Comments on May 25, 2023.

On August 30, 2023, the notice of the preliminary hearing was published in
English, in the Waxahachie Sun. The notice included the time, date, and place

of the hearing, as well as the matters asserted, in accordance with the
applicable statutes and rules.



Proceedings at SOAH

22.

23.

24.

25.

On April 26,2023, Applicant requested that the Commission directly refer this
case to SOAH for a contested-case hearing. The Commission referred the case
to SOAH on July 20, 2023.

SOAH AL]J Shenoy convened a preliminary hearing via videoconference on
October 2, 2023, and admitted the following as parties: Applicant; the ED; the
TCEQ Office of Public Interest Counsel (OPIC); and the City of Midlothian,
the City of Waxahachie, and Ellis County (collectively, Protestants). The ALJ
established that jurisdiction was proper and admitted the administrative
record (Applicant Exhibit 1, Tabs A-E).

On October 13, 2023, the parties submitted the following agreed list of issues,
which the AL]J adopted by order dated October 23, 2023:

1. Whether the Draft Permit is adequately protective of water quality,
including the protection of surface water in South Prong Creek and Lake
Waxahachie, in accordance with applicable regulations including the
Texas Surface Water Quality Standards.

2. Whether the permit should be altered or denied based on Applicant’s
experience as a facility and system operator.

3. Whether the application is substantively complete.
4. Whether the application was properly noticed.

Whether a permit, if issued consistent with the Draft Permit, would
protect human health and safety, the environment, and physical
property, relating to the discharge of emerging contaminants in the
effluent.

On January 4, 2024, the ALJ convened a prehearing conference followed by
the hearing on the merits, both via videoconference. Applicant was
represented by attorneys Helen S. Gilbert, Randall B. Wilburn, and
Kerrie Qualtrough. Attorneys Aubrey Pawelka and Allie Soileau represented
the ED; attorney Jennifer Jamison represented OPIC; and Protestants were
represented by attorneys Emily Rogers and Kimberly G. Kelley. The hearing
concluded the same day.



26.

At the prehearing conference, the ALJ granted Applicant’s motion for
summary disposition on Issues 2, 3, and 4. In post-hearing briefs, Protestants
urged reconsideration with respect to Issue 4. The record closed with the filing
of written reply briefs on February 1, 2024.

Issue 1: Whether the Draft Permit is adequately protective of water quality,

27.

28.

29.

30.

31.

32.

including the protection of surface water in South Prong Creek and
Lake Waxahachie, in accordance with applicable regulations
including the Texas Surface Water Quality Standards.

The applicable water quality standards are the Texas Surface Water Quality
Standards (TSWQS) in 30 Texas Administrative Code chapter 307. The
TSWQS apply to surface water in the state and are set by the Commission at
levels designed to be protective of public health, aquatic resources, terrestrial
life, and other environmental and economic resources.

Pursuant to Appendix A of the TSWQS, standards for Segment No. 0816 of
the Trinity River Basin (Lake Waxahachie) are primary contact recreation,
public water supply, high aquatic life use, and 5.0 mg/L dissolved oxygen.

Pursuant to the TSWQS, the unclassified portions of the receiving water were
properly assigned uses and criteria as follows: unnamed tributary:
intermittent, minimal aquatic life use, 2.0 mg/L DO; South Prong Creek:
intermittent with perennial pools, limited aquatic life use, 3.0 mg/L DO; and